APPENDIX P



ww.dubois-king.com
NNNNNNNNN

SPRINGFIELD, VT
DDDDDDDDDD

SSSSSSSSSSSSSSSS

NOT FOR
CONSTRUCTION
PRELIMINARY
PLANS

TOWN OF
WAITSFIELD, VT

VILLAGE
WASTEWATER
PRELIMINARY

ENGINEERING
REPORT

EEEEEEEEEE




1:\2\227947 Waitsfield Water and Wastewater Feasibility Stud\Drawings\Civil\Sheet Breakouts\227947—extremities.dwg 5/24 /2023 1:03 PM

2 o
3‘<\0 $ g |
F \}g: /
0
/0‘*}?’///
A

il 6‘3
<= 79

buried @

ﬁf%ies

3
/90

N

e
&O

Porm}fQ:

99206 »

8 x 16 WASTE SOLIDS TANK —\

o)

1
UNDERGROUND ELECTRIC TOS%W%E CONTROL BUILDING
130'¢ EQ TANK 10’ DEEP 50,000 GALS.

[

;

i

|
N

AN

ClassAll Wetland A~
' #2007-34 A N
. N .

a A

50%.wetland buffer
el

-

8

1
\
\
S

) \QIQS\S/Q cqné’t;{;\cié\d bond and
[...]
f/"“vé"“ v i——— AR, L b aravel | by
. =R = T i
i — oS —— __{ — 7" " 3Ho IHO IHO
1] tm\;tg/ Q
= = + : ¢ T————
pqveld., —f=6978 Ty
A T “ o]
]
but=692.3") | : ?':

009

N
QO

NN

Il

el

-

O
(0]
—
)
@

i

\

=
O
o

* Parasl 1D

Parcele:E
/99055

AL

Plgstic to 4

Cagst Sewer

-4y, = 690.6

Pl OSJUC WGJ[EEI’

Inv. = 695:9°

(estwnated>

note:
locations not

N

a
%)
o
O

m_rgég

=

Parcel
99052

5

I

NN

— 104000 D
g Parcel/ID:
£~99051.400

=

r\l'hj mﬂ: Fn‘l'llf

AANNNRRA

L — -

spemﬂed

I

SCALE IN FEE[F

VILLAGE
WASTEWATER
PRELIMINARY
ENGINEERING
REPORT
(PER)

SHEET TITLE

WASTEWATER
ROUTE 100

l. -

DRAWN BY DATE

SDS MAY 2023

CHECKED BY D&K PROJECT #

JBA 227947

PROJ. ENG. D&K ARCHIVE #

SDsS

SHEET NUMBER

C40

SHEET 39 OF 41




11 \2\227947 Waitsfield Water and Wastewater Feasibility Stud\Drawings\Civil\Sheet Breakouts\227947-Rt 100 North.dwg 5/23/2023 9:33 PM

2 DuBgis
" % _.._ Z22 T) N A % &
: | . ) o . \\ Inc.
\ = N ‘90 :
B % T,
~ Ry o e S ¥l ENGINEERING  PLANNING e
%, D ‘ - & MANAGEMENT o DEVELOPMENT
- - ™ . 6 GREEN TREE DRIVE
A i W SO. BURLINGTON, VT 05403
" o TEL: (802) 878-7661
Q ~ L FAX: (802) 783-7101
( e \ S e %In www.dubois-king.com
\ \ = - BRANDON, VT
) . RANDOLPH, VT
I~ O \ e \\ SPRINGFIELD, VT
() SO Y BEDFORD, NH
[ Nl N LACONIA, NH
= / ; / / | ey \ ?\ U%D”T%'l © Copyright 2020 Dubois & King Inc.
J | y N/ T e PROFESSIONAL SEAL
N |
A ¢ N e' \ ™ - %% NOT FOR
: \\ Y e
A Gaad i \ CONSTRUCTION
- - PRELIMINARY
| > P © PLANS
'. | SR &
o) I Q i'..._ \ 1. 5 ) o
X S 2
s 3 / Parcel (D: ) ' PV? VW_ = L4 & Parcel ID: 2
. e 99049 Parcel ID: . S 99047
phc GOS8 Seder A 99049 Parcel 1D: | 68g.4’ (o> @ CoBrBemeD:
b %094 g | 99049 | ! \%\ " Q008E0.8
Pase 99 e ” \ 9§ Plostic Watef 3H
- Inv. = 687.% o 604 , paved & ingh /??0‘2 A e 1\ N W—M— c17?5%9__ inv. = S&8-%
S fes 5 jneh main (€900)° —[ ; el 4 ﬁ“‘\ TN . oo ikl i Wy FHO—
i ] s “f W — UTT "I{'IUTHIUGS AW W T W = L5 - Y - B %—BH —— - 7]
‘” E i AL e Vi O — W TV e ——E-H-O—-’—_Ai’ 1HO ‘_'_'_-_-T-.__b—m_.. .-'—l' —— = ®
FOOW =V v e iy Hd‘) == — #——}H SE - g
— — — :IHO__W@* 3 Route 100 E
= 3 - &
\%Floute 100 (paved) %
L approx. loc. S =
W bzoj[p-/)',—z_fﬂ )\ 7007 ) R | - :"—' e
K = \ B e x _ '
* —— [V, M | —— :
- ———— —'-_-- 1 400 = s 0 ¥,
| —r——y = :_____._./___._-—-——— — — Eo0 — S eved Sidewar? ND —T6+0 ;-_?—i_ﬁl'w"?"?‘“_—? ¢ a = hurié.d_ Uyl pov_e?-{_ F
| [ 4 8T UU ._‘! . = T_, I_ ____I I -I—_ — .--——1 I —‘__ -— 3 | ; T ,/ = — |
___— 7— Corave C.S. \ pOVed ) = /_/ \S
O % 0 A e Ve N ¢ P
\E}\-}w% \ 3 § \ / = _l e i
I ﬂﬂed?w "q“‘ —
| Iz 3% |\ N SEL T |/ :
- e b e g | ALLON SEPHE TANK,
8> 7& —PLACE S
' ! 13,000 GALLON PUMP STATION :
: B Parcel |D: )
: \ g 99051 3.5 DEPTH J
L A L
Parcel ID: - ! |
99052 C . ~ . ., f
| Waitsfield Elementary Scho‘él ] s | TOWN OF
7 A L
| - 7 - \ ?2 7 2 1 § T | WAITSFIELD, VT
' - = - A /
@ £l e % /2 a
SHe ; ,// ; L . P )
Z Waitsfield Elementary School . """ 17" " "oy oY 7 i /
L~ oy — 9 | 7
Y S et e
// A o 4; VILLAGE
7 | Z PN e s = WASTEWATER
s 47 Cast Sewer i o e W T 5T Y PRELIMINARY
Z 112"\!.5:0 6\)'?(:?{8" A ¢ - ///§Q ptT, A l ENGINEERING
- inyv. = 6950 g ) = e | REPORT
% 2 I 4y (PER)
< — ~H,0 — A N
/ ] SHEET TITLE
i e R i,
e A= WASTEWATER
= S O e ROUTE 100
e / ol ) DRAWN BY DATE
/\l s T T o | SDS MAY 2023
: ol T e = T o2 _ T CHECKED BY DK PROJECT #
B et T e T T e g JBA 227947
— :-'_ . | Es —— g —— N {\ \ #—______,....-- o s SERARCHVER
- I - = oy = 5 _ _____,_...---""""" g — SDS
T I~ e e o, E—— -
~— | g SHEET NUMBER
= ) -\ , I h _____,_...---'-""'""
’ 0 30’ 60’ 120, I
— I e e — e
o

SCALE IN FEET _
i

—_—
—

SHEET 40 OF 41




APPENDIX Q



WW Flows with Community System, gpd

_Existin Future ]
A 30,811 33,805
B 6,918 8,729
€ 30,087 36,128
D 11,909 12,981
E 24,186 32,636

103,911 124,278




APPENDIX R



“ ENEREAU SMART SOLUTIONS FOR WATER & WASTEWATER

Globally, residential and commercial developers are being challenged to find sustainable and cost-
effective solutions to satisfy the specific water supply and wastewater management requirements
of their sites. The Enereau nrPUR™ family of Membrane BioReactor (MBR) systems provides the
solutions these applications require:

— |
Low CAPEX I Small Footprint Off-grid Solution

Turn-key Reuse Quality Low Impact
Effluent (Visual, noise & odor)

Prefabricated Turn-Key Modules Allows for Quick and Easy Installation

Flexible membrane module
design allows for easy
maintenance and addition

of extra trains
Pre-fabricated equipment

and control skid




“ ENEREAU SMART SOLUTIONS FOR WATER & WASTEWATER

Prefabricated Modules For Quick Installation Onsite

Advanced Ultrafilter (UF) Membranes — Absolute Barrier to Suspended Solids & Micro-organisms




“ ENEREAU SMART SOLUTIONS FOR WATER & WASTEWATER

Modular & scalable solutions for flows ranging from 1,000 USgpd to 100,000 USgpd

nrPUR™ Membrane BioReactor (MBR)

Advanced MBR Technology for flows from 5,000 to
100,000 USgpd (20-400 m3/d)

o Modular prefabricated elements enhance speed of
construction

o Flexible solutions that can grow easily with the facility
UF Membrane Filtration combined with high-efficiency
Aerobic & Anoxic treatment delivers state-of-the-art
advanced wastewater treatment

nrPUR™ ESTATE Series

Advanced MBR Technology for flows up to 5,000 USgpd (20 m3/d)

o High-quality effluent for any non-potable reuse application

o With a footprint of only 25ft> when combined with below-grade primary
treatment tankage and as little as 100 ft? with all above-grade tankage,
the most compact wastewater platform in the industry

o Easy-to-install and easy-to-operate Plug ‘n Play design

The optimum solution for a wide range of off-grid applications

' ,

Residential Hotels & Resorts Office Buildings Work Camps

U3 % % %




“ ENEREAU SMART SOLUTIONS FOR WATER & WASTEWATER

Membrane BioReactor Process

Wastewater is centrally collected and pretreated to remove non-biodegradable solids and
transferred to an Equalization (EQ) tank, where variations in flow and concentration are
moderated. The balanced wastewater is transferred under level control to the system’s
BioReactor. Wastewater is recirculated between the BioReactor and the Membrane tank at a

rate of 4-5 times average daily flow.

The BioReactor is a continuously-stirred, complete-mix reactor designed to ensure effective
biological digestion of the organic materials in the secondary aeration step of the activated
sludge process. The appropriate BioReactor volume is dictated by the Food to Micro-organism

(F/M) Ratio and the mass loading of BOD per cubic volume of reactor.

5Q Bioreactor
&®
5Q Q
: !
4
o []
@ EmEmEan
Screen v Equalization nrPUR Air  Permeate
Membrane Storage Tank
\ @ / Module

RAS = Return Activated Sludge

KEY :

MLSS = Mixed Liquor Suspended Solids

The activated sludge process converts the soluble organic material present in the wastewater
into CO,, H,0 and biological cell mass. An aeration system provides the oxygen required for

this process. The mass of oxygen transferred is based upon the design daily influent BOD load.




“ ENEREAU SMART SOLUTIONS FOR WATER & WASTEWATER

The liguid phase of the mixed liquor is pulled through the membrane at a predetermined rate,

or flux, established for each specific application. The mixed liquor suspended solids (MLSS) are
rejected and moved away from the membrane by the air scour and hydraulic action. Permeate
is drawn through the membranes under suction by permeate pumps and discharged to a clean
water storage tank or for further polishing.

Typical System Results:

BOD: < 10 mg/L
TSS: <5 mg/L

Nutrient removal levels (e.g. Total Nitrogen, Total Phosphorus) may be tailored to specific

discharge or reuse requirements.

For more information visit www.enereau.com or contact us at sales@enereau.com




‘[;-\ Champlin

“ ENEREAU __/) Associates

Pump & Controls Specialists
A Crawtord Champlin Company

The Enereau nrPUR™ MBR System

Proposal Number | ESP23021
Project Name Waitsfield WWTP, VT

Submitted to Jonathan Ashley
DuBois & King
Submitted by Alec Distler

(802) 879-7136 - Alec@ChamplinAssociates.com
Date 2023-05-10




k(” Champlin

a ENEREAU ‘_/)\ Associates

Pump & Controls Specialists

A Crawford Champlin Company

Based around the most advanced biological wastewater treatment in the industry, the nrPUR™
Membrane BioReactor (MBR) system offers unparalleled process effectiveness for high-strength and
highly variable organic wastewater (WW) in the most compact footprint. Compared to any other
biological treatment system, the MBR reduces the physical footprint for the process by at least 50% and
as much as 75%, consistently, reliably & efficiently.

From decades of experience on a diverse array of applications around the world, Enereau has developed
a unique family of fully standardized and modular MBR platforms that offer the most cost-effective, easy
to operate & maintain solutions for the biological treatment of WW from residential, commercial,
institutional and light industrial applications.

Typical Project Criteria an n

The proposed nrPUR™ MBR system is to treat sanitary wastewater from the municipality of Waitsfield,
VT. The facility is designed to be developed across three phases.

The design parameters for the proposed nrPUR™ MBR system are:

Parameter Phase Influent Effluent Units
1 50,000 50,000 USgpd
Average Daily Flow 2 90,000 90,000 USgpd
3 161,000 161,000 USgpd
BODs Concentration at ADF 300 <5 mg/L
COD Concentration 600 n.a. mg/L
TSS 300 <5 mg/L
TKN 60 s 100 mg/L
Ammonia (as N) 35 10 502 mg/L
Nitrate Nitrogen - i mg/L
Total Dissolved Phosphorus 10 756 10 mg/L

Design Water Temperature 12 12 c®

(1) Monthly Average
(2) Daily Maximum

For the first Phase, the proposed system has:

e A client-supplied, in-ground Equalization (EQ) tank, of approximately 16,000 USgal capacity
(recommended dimensions by Champlin Associates),

e Rotary Drum fine screen pre-treatment,

e A client-supplied, in-ground BioReactor tank, approximately 50,000 USgal capacity, segmented
into anoxic (AnBR) & aerobic (ABR) zones (recommended dimensions by Champlin Associates),



Associates

Pump & Controls Specialises

@ ENEREAU" @ Champlin

A Crawtord Champlin Company

® An AnBR mixing unit,

e An ABR process aeration module,

e Two (2) independent Membrane Filtration Modules (MFM’s), each complete with above ground
Membrane Tanks, Ultrafiltration (UF) Membrane Cassettes, and Permeate Skids, in order to
provide mechanical process redundancy on the solids-liquid separation step,

e A Chemical Feed Module for Phosphorus reduction,

e A Sludge Thickening module comprising a thickening tank & screw press.

For the second Phase:
e The Phase 1 EQ tank is repurposed as an independent AnBR tank (16,000 USgal capacity),
® The Phase 1 BioReactor tank is repurposed as a full 50,000 USgal ABR,
e A new, client-supplied, in-ground EQ tank, of approximately 30,000 USgal capacity, is constructed,
e A third MFM, complete with above-ground Membrane Tank, UF Membrane Cassette, and
Permeate Skid is installed.

For the third Phase:

e A second complete process train, similar to Phases 1 and 2 as described above, is installed with
exception that the third MFM unit is now repurposed as the second MFM unit on the new train.

The ABR is a continuously stirred, completely mixed reactor designed to ensure effective biological
digestion of the organic materials in the aeration step of the activated sludge process. The appropriate
BioReactor volume is dictated by the Food to Micro-organism (F/M) Ratio and the mass loading of BOD
per cubic volume of reactor. A submersible jet aeration system is installed in the ABR and provides the
oxygen required for respiration by the beneficial micro-organisms used to digest the organic materials in
the WW. This high strength biological broth is termed mixed liquor. The activated sludge process
converts the soluble organic material present in the wastewater into COz, H20, and biological cell mass.

Aerobic digestion in a high- Dead-end membrane filtration of the
strength (10-15 g/L) Mixed Liquor Mixed Liquor recycle stream

environment '

v
' Membrane Itra-high li

- Aerobic BioReactor > / Ultra-high-quality
Raw |\ & ' : Tank UF Final Effluent
Wastewater | qubra es
!
Screening, pH adjustment, A A A
Equalization, etc. = —| =i
Aeration

Waste Activated
Sludge (WAS)

== —»

Return Activated Sludge (RAS)

The Mixed Liquor Suspended Solids (MLSS) concentration, at 10-15 g/L, enhances the ability of the biomass to handle highly variable and
higher strength wastewater influent. The ultrafiltration (UF) membrane is an absolute barrier to any particulate matter larger than the

membrane pore size, typically <0.1 gm in size. Typically, final effluent quality is suitable for many non-potable reuse applications with TSS <<5
mg/L and BOD reduced by 98% or more.

The Membrane BioReactor Process



k(/_-s Champlin

‘_/\ Associates

Pump & Cantrols Specialisty

@ ENEREAU”

A Crawford Champlin Company

Submersible Feed-forward (FF) pumps are installed in the ABR and transfer the mixed liquor on a
continuous basis to the above ground Membrane Tanks at a rate of 4-5 times average daily flow which,
in turn, overflows from the Membrane Tanks back to the anoxic zone of the BioReactor by gravity. This
continuously recirculated flow of WW is defined as Return Activated Sludge (RAS).

Based on the flow of raw WW into the EQ tank, as noted by the EQ tank level control sensor, a permeate
pump on each Enereau Membrane Filtration Module (MFM) pulls the liquid phase of the mixed liquor
(Permeate) through the membranes under suction at a predetermined rate, or flux, established for each
specific application and discharges the treated effluent. The mixed liquor suspended solids (MLSS) are
rejected and moved away from the membrane by the air scour and hydraulic action.

Surplus biomass generated by the conversion of BOD into cell mass is wasted periodically from the
system, on an as-needed basis, as Waste Activated Sludge (WAS), for thickening & dewatering prior to
off-site disposal.



Associates

Pump & Controls Specialists

@ ENEREAU” @ Champlin

A Crawtord Champlin Company

Key features and benefits of the Enereau nrPUR™ platform:

Standardized & Modular Design

Developed around a series of standard, modular building blocks, the nrPUR™ family of systems offers

unparalleled flexibility and reliability for wastewater treatment systems from less than 500 USgpd to
over 100,000 USgpd (2-400 m*/d). Factory assembled and tested prior to shipment, with integrated
automation, permeate & CIP pumps, air scour blowers and instrumentation, the use of proven process
modules to configure the specific treatment system for each unique application ensures that each
platform goes together seamlessly on site and simplifies commissioning greatly.

nrPUR™ Technology: Best-in-Class Membrane Technologies

e Ultrafiltration separation technology (less than 0.1 micron)
e High flux with low pressure

e Low-fouling membranes

e Self-cleaning (air scour with optional backpulse)
e Temperature range: 10-45°C

wio:_-t:',l?.-np-ppppnnmﬂ-""'-*‘ﬁ

e —

i

T AL L

UF membranes offer the optimal mechanism for the advanced separation of suspended solids and
micro-organisms



) ~ Champlin
“ ENEREAU @ Associater)

Pump & Controls Specialists

A Crawford Champlin Company

Champlin Associates Scope of Supply:

Phase 1

Pre-Treatment

One (1) EQ Liquid level monitoring & control module,
One (1) EQ transfer pump module,

One (1) Rotary Drum Screen.

Biological Treatment

One (1) Anoxic Mixer Module,
One (1) Process Aeration Module,
Two (2) Feed Forward Pump & control modules.

Phosphorus Reduction
One (1) Chem-Feed Module.

Membrane Filtration

Two (2) nrPUR™ Membrane Filtration Modules, each including:

e One (1) Above-ground Membrane Tank, FRP or S5304 construction,
® One (1) Cassettes of submerged UF membranes,

® One (1) Permeate Process Module, including:

= One (1) Permeate pump,

= One (1) Flowmeter for permeate flow,

= One (1) Integrated Backpulse/CIP Module,
=  One (1) Air scour system,

= One (1) Control Panel,